
Hamilton - Waikato - Waipa Metropolitan 

Area - Southern Metro Wastewater 

Detailed Business case 

- Short List Options Report

Metro Wastewater Project Partners
March 2022



ii 

Contents 
Glossary of terms............................................................................................................................. 1 

Disclaimer ........................................................................................................................................ 2 

Executive summary ........................................................................................................... 3 

Introduction ...................................................................................................................................... 3 
[...]
pumping through to N12 and then to the new sub-regional WWTP. Continue to divert Splitt/Fitzroy and 
Te Anau (via N4) in conjunction with other Peacocke flows.   

• Divert Lorne or Normandy pump station (area 11) to N4 pump station in Peacocke or pump directly to 
the new southern WWTP.  This would reduce pressure on the upper western catchment and avoid 
need for duplication and storage/pump station upgrades at Lorne and Normandy. 

• Southern Links, Area 24 – although not expected to develop in the next 30 years, the southern links 
area could be directed to the Southern WWTP – 35,000 PE, not currently included in the HCC Master 
Plan. 

 

Wet weather flows at the diversion points and key impacts of these diversions were provided by Aecom4 as 
per Table 2-7. 

 

 

  

 
4 Email received 9/12/20 via Manjit Devgun (prepared by Stepanka Vajlikova Aecom) 



 

22 
 

Sensitivity: General 

 

Figure 2-3 Potential diversions south – provided by Sven Ericksen HCC 

 



 

23 
 

Sensitivity: General 

Table 2-7 Potential diversion location details 

Location  
Average Wet 
Weather Flow 

[L/s] 

Peak Wet 
Weather Flow 

[L/s] 
Benefits  Comments  

Flynn PS 23 72.5 Likely elimination or 
significant decrease of the 
required storage volume of 
Steel Park storage and 
Donny Park storage.  

Flow rates are from RM 
Flynn PS and pipe 
upgrade upstream of the 
PS is still required (at 
2061).  

Hillcrest (at 
Clyde St)  

132 35 Likely elimination or 
significant decrease of the 
required storage volume of 
Steel Park storage and 
Donny Park storage.  

Flow rates are from pipe 
ID 48081 (WWS23050 to 
WWS23032) 
All masterplan upgrades 
upstream of this pipe are 
accounted for in the flow 
rates shown.  

Snell 1&2 PSs  62 179 Likely significant decrease 
of the required storage 
volume of Darjon Park 
storage.  

Flow rates are combined 
for both PSs. Flow rates 
are from RM.  

Fitzroy/Te 
Anau/Splitt PSs 

77 139 Ultimately decrease in 
storage volume or complete 
elimination of Darjon Park 
storage.  

Te Anau & Fitzroy pump 
capacity increase as per 
MP still required.  
Flow rates presented are 
combined for all three 
pump stations.  

Peacocke - N4 
(Receives flow 
from N12, 
Fitzroy/Te 
Anau/Splitt and 
remainder of 
Peacocke) 

126 310 Ultimately decrease in 
storage volume or complete 
elimination of Darjon Park 
storage. 
Ultimately relieves capacity 
in the Far Eastern 
Interceptor (FEI) for the 
development in Northern 
areas of the City  

   

Lorne PS  68 181 Reduced flows to the 
Western Interceptor (WI). 
Will have a positive impact 
on the Upper WI solution.    

Lorne pump capacity 
increase as per MP still 
required.  

Normandy PS  13 56 Reduced flows to the WI 
and to Lorne PS.  

Normandy pump capacity 
increase as per MP still 
required.  

   
Notes:  

1. WWMP Version 3 model outputs used.  
2. 1 in 2-year overflow event  
3. AWWF is an average for 3 days of the simulation (from 25/04/2011 to 28/04/2011)  

 

  



 

24 
 

Sensitivity: General 

Recommended approach 

In the short term diverting Peacocke and Fitroy / Te Anau and Splitt south via N4/N12 pump stations is 

recommended (to be confirmed once preferred WWTP site is selected).  Once this area is diverted, 

maximising the use of the Peacocke rising mains is recommended by diverting south as much as feasible of 

the Hillcrest / Riverlea area in the vicinity of Clyde Street.  Diverting more of the upper Western catchment is 

difficult due to limited service corridors but this could be considered as part of the optioneering for Lorne and 

Normandy pump station upgrades / storage to address capacity issues. 

Longer term there are opportunities to use the redundant Peacocke mains between Clyde and Snells to 

divert other catchments north.  Diverting south areas in the CBD (potentially Hillsborough) and upper 

Western catchment (potentially in conjunction with southern links) via new rising mains may provide 

additional capacity to service infill growth in these areas and address network issues.  

Overall, the assumed level of diversion (15%, 61,400PE) proposed to the southern WWTP for option 2A is 

considered appropriate to use for the short list assessment.  The design and timing of the N12 pump station 

and N4-N12 transfer main in Peacocke would be critical to the feasibility of sending flows south.  The 

potential impacts of the diversions on the Hamilton network and Pukete WWTP capacity also need to be 

investigated further as part of the northern detailed business case.  The conveyance cost estimates outlined 

in the short list report have allowed for pump stations at Peacocke N12 and Clyde Street and modifications 

to Peacocke N4 pump station.   

 

 

 

  



 

25 
 

Sensitivity: General 

3 Treatment Shortlist Option 
Development 

3.1 Methodology 

Using recommendations from the treatment standards memo5, all plants on the shortlist were categorised as 

either small, medium or large based on their design horizon population equivalent (PE). This allowed them to 

be allocated a set of treatment processes they would be sized for at the 2061 design horizon. The relevant 

population equivalent and flows that correspond to the plant sizes that were determined are detailed below in 

Table 3-1. 

Table 3-1 Allocation of process units based on plant size 

Size 
Population Step 

(PE) 

Flow Step 

(m³/d) 
Liquid Processes Solids Processes 

 All All Inlet Works (flow 

metering, screening  & grit 

removal) 

- 

Small 0 – 4,000 0 – 800 Small Membrane 

Bioreactor (MBR) or other 

Secondary treatment if 

land disposal 

Thickening, transfer to 

larger WWTP 

Medium 4000 – 40,000 800 – 8,000 Reactor 

Membrane separation 

UV 

Screw Press Dewatering 

Large 40,000 – 150,000 8,000 – 30,000 Primary Treatment 

Reactor 

Membrane separation 

UV 

Centrate Treatment 

Digester 

Centrifuge Dewatering 

150,000 + 30,000 + Primary Treatment 

Reactor 

Membrane separation 

UV 

Centrate Treatment 

Digester 

Centrifuge Dewatering 

Advanced Solids 

Destruction 

 
5 Treated Wastewater Assumptions for Waikato Wastewater Metro DBC, Beca, August 2020 



 

26 
 

Sensitivity: General 

3.2 Process Element Descriptions 

The wastewater treatment process elements the Southern Metro options incorporate include the following: 

Inlet Works 

An inlet works facility comprising of two (2) packaged pre-treatment systems appropriate for a membrane 

bioreactor (MBR) plant. Packaged system to include: 

• Influent collection chamber 

• Coarse (5mm aperture), primary band screen 

• Aerated grit removal tanks which includes aeration, grit removal conveyors and scum removal 

• Grit classifiers 

• Fine (1mm aperture), secondary band screen 

• Screenings load out conveyors to skip 

• Screening washer/compactors if the screens do not include an integral compaction zone 

• Scum collection tank including decanting pipework. 

Primary Treatment 

A primary sedimentation system comprising of: 

• Sedimentation tanks for settling removal of colloidal particles via gravity 

• An in-tank sludge scraping mechanism for collection of sludge 

• A sludge hopper at the entry end of the tank 

• Primary sludge pumps and pipework for sludge removal from the hopper 

• An in-ground pump and pipework gallery to house all sludge handling equipment 

• As an alternative and perhaps for the duration of one equipment lifespan (say 25 years) mechanical 
systems such as Salsness filters of cloth pile filters could be employed as the primary clarification 
devices up front of the MBR and the digesters. 

MBR 

A new MBR facility, comprising: 

• Activated sludge reactors (ASRs) configured for nitrogen and phosphorus removal 

• Blowers and diffused aeration system, including internal recycle 

• Ultrafiltration membrane separation using submerged hollow fibre membranes 

• Permeate pumps for managing effluent flows through and downstream of the membranes 

• A clean in place (CIP) systems required for the membranes 

• Return activated sludge (RAS) and waste activated sludge (WAS) pumping 

• Alum dosing for phosphorus removal where necessary (the reactors/membrane tanks are set up as 5 
stage Bardenpho (or similar) for biological phosphorus removal) 

UV 

A tertiary UV disinfection system comprising: 

• Either an in-channel lamp bank or in-pipe pressurized UV disinfection system 

Centrate Treatment 

A centrate treatment system, for the removal of ammonia from the dewatering centrate consisting of: 



 

27 
 

Sensitivity: General 

• An MBBR for Anammox side stream treatment (or equivalent Anammox process) 

• An effluent transfer pump and wetwell system for pumping back to the inlet works 

• Aeration blowers and piping 

Digestion 

A single stage mesophilic digestion system consisting of: 

• A sludge holding tank where primary sludge and WAS are mixed and buffered prior to digestion 

• Circular, above ground and insulated digesters for volatile solids destruction and biogas generation 

• Sludge mixing system 

• Sludge transfer pumps and pipework 

• Heat exchangers for regulating digester temperature 

• Galleries to access all sludge pumps and pipework for operation and maintenance purposes 

• A biogas collection and storage system  

• A biogas engine for cogeneration of energy to offset electricity and or natural gas use 

Dewatering 

A hall containing a dewatering system consisting of either: 

• Screw presses for smaller plants, capable of dewatering undigested WAS to ≈19%DS, or 

• Centrifuges for larger plants, capable of dewatering co-digested sludge to ≈26-30%DS 

• Polymer make-up systems and feed pumps 

• Dewatering day tanks for storing digested sludge until the dewatering systems operate 

• Sludge pumps and piping to feed dewatering 

• Sludge loadout conveyors and skips for removal of dewatered sludge from site. 

 

Other 

Other facilities required include: 

• Operations building 

• Maintenance and stores building 

• Entry gate 

• Septage disposal system for larger plants 

• Security fencing 

• Internal roads and carparking 

• Electrical transformer and back up generator. 

 

3.3 Option 2A: Southern WWTP Description 

Option description 

The Southern sub-regional WWTP is designed to treat an average daily flow in 2061 of ~25,000 m3/d.  To 

achieve this level of treatment the following plant features are proposed: 

• Inlet works 

• Primary Sedimentation 



 

28 
 

Sensitivity: General 

• Digestion 

• Centrifugal dewatering 

• Centrate Treatment 

• MBR 

• UV treatment.  

• Discharge to River 

The process flow diagram (PFD) is shown in Figure 3-1. 

 

Figure 3-1 Option 2A Southern WWTP PFD 

 

Layout 

The plant is expected to require an approx. 5 ha footprint with a potential layout illustrated below. This does 

not include buffer areas for the WWTP.  It is recommended that a site of minimum 15 ha is acquired. In 

addition to this an area of approx. 200m around the site may need to have some restrictions to use. 



 

29 
 

Sensitivity: General 

 

Figure 3-2 Option 2A Southern WWTP Example Layout 

Staging 

In order to determine process unit sizing and staging, a Site Buildout sizing spreadsheet was used to 

analyse the process units required and time intervals that might be required. In addition to the Site Buildout 

spreadsheet, a steady state activated sludge model (based on the ATV 6standard guidelines) and sizing 

spreadsheet was used specifically to determine the bioreactor sizes for an effluent TN concentration of 4 

mg/L and effluent TP concentration of 1mg/L. 

This was modelled including allowance for PSTs, digesters and centrate treatment on the recycle stream to 

determine a reasonable reactor size suitable for staging. The flows and associated loads were evaluated at 

each timeframe to estimate the major process units required over time as outlined in Table 3-2: 

Table 3-2 Option 2A Southern WWTP Base Staging 

Asset Size 2031 2041 2051 2061 

Flow m³/d 15,575 19,525 23,381 24,791 

Screening trains 500L/s 2 2 3 3 

Grit Removal      

PSTs 180m² 3 3 4 4 

Reactors 2000m³ 3 4 5 5 

Membrane Trains 200L/s 4 5 6 6 

Digesters 1,500m³ 3 4 4 4 

Dewatering 20m³/hr 2 2 2 2 

Biosolids @ 26%DS m³/d 15 16 17 17 

Energy use Million 
KWh/year 

3.5 4.5 5.4 5.7 

 

 
6 Abwasser Technische. Vereinigung, the German standard guidelines for design of activated sludge WWTPs 



 

30 
 

Sensitivity: General 

Installation of the PSTs and Digesters could be delayed to 2051 however additional secondary reactor 

capacity would need to be installed (estimated at approximately 5 reactors).  It may be possible to design 

reactors that could be converted to PSTs later. If PSTs/Digesters were delayed, operating costs in the 

intervening years would increase as energy is not recovered and biosolids volumes for disposal are higher.   

A lower TN concentration target would reduce reactor sizing and energy requirements – this impact is 

outlined below in Table 3-3. This analysis also shows the potential impact on required reactor size of 

removing the primary treatment/digesters (increasing the load to the reactors). 

Table 3-3 Option 2A Reactor Volume Sensitivity 

Option 2A Southern WWTP 2031 2041 2051 2061 

PST, TN 4mg/L 
(Base) 

Reactor vol at 6,600mg/L MLSS (m³) 6,719 8,219 9,692 10,208 

PST, TN 7.5mg/L Reactor vol at 6,600mg/L MLSS (m³) 5,621 6,878 8,043 8,460 

No PST, TN 7.5mg/L Reactor vol at 6,600mg/L MLSS (m³) 8,058 9,764 11,690 12,400 

 

Delaying the introduction of Ohaupo and Matangi would have minimal impact on treatment process capacity 

required as the flows from those communities are such a small component of the total flows.   

Delaying the introduction of South Hamilton flows (if practical from a conveyance perspective) could reduce 

the number of reactors, membrane trains and digesters required to be built at the start.  However, some 

components such as civil works, transfer pipes and buildings are generally built to ultimate sizing at the start 

at a new site with more limited potential to stage due to the major interventions required on large hydraulic 

items.   

Significant wet industry flows have been allowed for at the airport industrial area (1,750 m3/day by 2061).  If 

wet industry was to not locate at this area or more wet industry arrived than allowed for, process capacity 

could be delayed or bought forward to match requirements.  

The ultimate flows to the 2A southern sub-regional WWTP could be up to 30,000 m3/day based on the 

current growth assumptions.  The 5ha footprint proposed is likely to be suitable for these flows but the site 

master plan should identify reserve areas for additional screens, PSTs, reactors, digesters and buffers and 

therefore a total site area of approximately 15ha. 

 

Issues and Risks 

A new site offers the opportunity to masterplan a treatment facility to achieve the greatest operational 

efficiency and be able to adapt quickly and easily to changes.   

A buffer area around the WWTP is advisable to mitigate potential odour and noise issues. Process 

equipment can be added over time as flows increase due to residential and industrial growth.  

While a new site can be selected with more favourable ground conditions, some ground improvements are 

likely to be required.   

Larger WWTPs provide more redundancy with their processes and equipment. 

Option 2A, with its longer and larger conveyance mains than option 4A, presents a greater resilience risk in 

the face of major seismic activity in the area.  However, with modern PE piping systems and adoption of the 

lessons learned following the Christchurch earthquakes, these risks can be significantly mitigated. 



 

31 
 

Sensitivity: General 

The larger 2A facility provides the greatest opportunity for adoption and implementation of sustainable 

engineering and management practices and the consequent gains in terms of operational cost savings and 

reductions in Greenhouse gas emissions associated with the plants. 